

T E S T C E R T I F I C A T E

CT-19-04-09-01

Product: elastic adhesive and sealing compound
OTTOSEAL® S 120 transparent

Company: Hermann Otto GmbH
Krankenhausstraße 14
83413 Fridolfing
Germany

Order: Determination and Evaluation of emissions with high potential
burden according to BEMMA scheme (02/2019)

Test method: dynamic concentration determination with microchamber according to
BEMMA scheme (02/2019)

Test report: 2518634 dated 2019-04-09

Test result: The elastic adhesive and sealing compound "OTTOSEAL® S 120
transparent" fulfills the requirements of the BEMMA scheme.

Dresden, 2019-04-09

Head of laboratory



Engineer in charge